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TEST REPORT
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Product name
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Test Report
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Trade mark
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Client name S RS AT A Numbers of sample C13)
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_No: WT-2019-550 2 B 3k 2 W

Rty |MEBER: 1w WA E: 24h MRIIE: 23 C: MEUHMEIE: 50%:
Hiids FER RS 04 m/m’: BHEHRR: | h'

- ERIE O3 9 M A Qe P
b 5 H Criteria Practical Determined Data (24h) BRI E
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(mg/m’h) (mg/m®) ( mg/mzh)
SRR IILE g
£ J A 1’ (=] -~ &
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Product name
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l _No: WT-2019-157 i W1 k2w
WY
7 i % o Specification
l ik WL EHITE1000% -
Profes B ¥
Trade mark
BN . o= W LA
l i 0 BT A R0 ] 0 s ms 1.5%2 (15O
l o (7 i 18012883029
Manufacturer Client's Tel 0513-51012950
= 00 W
. Inspected Body Posteode
8
. 4700 G M i S A TFR K Sampling location
Client's address FINis16Y) MK %
' Sampling radix
L 4
it BHNR
l W e 4 H W -
Sample description Production date
. i KA
’ B
RS B8k Deliverer
AW oW Hw
l Bl bF submission 2019.04.08 Deiiof st 2019.04.29
l GB 86242012
CRATHH 2500 I e 53 480
: GB/T 11785—2005 <. MRREEGR — Vs
l Wonicheios T RERE e
g e S MR
GB/T 8626 —2007
l CHRSUM BT 8 5 720
' W
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Test Item Unit Criteria Practical Determined | Assessment
Data
WA mm Fs<150 60 &t
Bl C
SRR i — s ARSI AT | kWi CHF =4.5 6.4 &%
P a2 ki

o Tk
'Rcmarks

CCSQIC/QP/09




Beim 3
Qe

AT
EREL
Y
TESTING
CNAS L1314

180010260238 owmugus e

B %

TEST REPORT

No: WT"2019"221

bW 500% 2 #.66

Product name
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Client Name
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W S
%W p ; Specification
Prodt as 12003 JE 266 .
Trade mark
TR e X - iR
Clicit nasg 7 A o A B O 4 ) Ny b il m: 1.5%2 (18)
E A ] : . g 18012883029
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-2 -8 8 %
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KW ED =
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& i E %7 H oW S\
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B, o Y S i WA e
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CRMHE T R i)
M e
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National Carpet Quality Supervision and Inspection Center
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Test Report
No: WT-2019-221 #d20 k2N
(e B 0 bkt €@ WM e
Test ltem Unit Criteria Practical Determined | Assessment
Data
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Product name

2 R B fr-

Inspected Body
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RO % 5 5
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Test Report
No: WT-2019-390 Mm1g L2
bR VS
Pt Specification
il & 214005
i A
Trade mark
s AL (Y IS < K ¥ e 3 Y
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7= o fir y S iE 18012883029
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bl (0 (R S
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ik FEH W K3 EH W
Date of submission 2019.09.05 Date of test 2019.09.27
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CR SR R ShERDE e r 432D
. GB/T 117852005 ) : . ABE G — ol PR Ak
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K 2 #%, BMRHEAREB, () SRR 4
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National Carpet Quality Supervision and Inspection Center
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Test Report

No: WT-2019-390 W2yl L2

fe W i H e fly bbb P W 20 3T BT

Test Item Unit Criteria Practical Determined | Assessment
Data
MApe s mm Fs<150 63 &0
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Fut WG

& vk
Remarks

CCSQIC/QP/009



SRR S

@a A

§§ﬂmm&

\ll// ’
%‘E‘ CNAS
’I(\\\ v

180010260238 ommugn®40n

b %

No:

7o A R

Product name

2 K R L

Inspected Body

£ =R

Manufacturer

Z 16 B L.

Client Name

Lo LIS B

Test category

TEST REPORT

WT-2019-260

800 37, B %K

REAT]
BIREA
o
TESTING
CNAS L1314

4 4 31 S e T B8 AT PR B

g a3 B AT PR ]

% 8B

E R b #® =% o
> i

and Inspection Center




SRR S

@&Jy?

I 2 SR o B S A T

National Carpet Quality Supervision and Inspection Center
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Test Report
No: WT-2019-260 B k2 m
L R Vo
PR ks Specification
Product name 80032 IR 6 b
Trade mark
%6 L ¥ : FE o 2t m: L1101
Client name Rl IR AE R AT R A Numbers of sample (35
2 S| U8 ) Higl 18012883029
Manufacturer RS RRAHE A A Client's Tel 0513-51012950
2 KA i)
Inspected Body Postcode £2H000,
4h B 3 2
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Sampling radix
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B S AR 41w
Sample description Production date
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National Carpet Quality Supervision and Inspection Center
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Test Report
No: WT-2019-260 2w K290
AW m H 86 1A trdEdiidr B S U 11 HRE
Test Item Unit Criteria Practical Determined | Assessment
Data
b3 i (i mm Fs=150 57 o
B, | B
PEDAE i — e Y AT AR | kW/m? CHF=8.0 =110 ot
BB i i385

& 7E:
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No: WT-2019-270

Product name
2 R M L.
Inspected Body

AL o g I B AT IR

Manufacturer

B G AL o 8 2 b £ AT IR B

Client Name

WK 5 % 3 % B

Test category

A i SR

National Carpet Quality’Su eryision 3 d Inspection Center
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National Carpet Quality Supervision and Inspection Center
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Test Report
I No: WT-2019-270 SO L2l
o R
a2 73 e Specification
I Product name 1000584 4 48 B bR
Trade mark
% 4% A = ] B R Ty
l Client name S AT AT R AT Numbers of sample m: 11X 110G
2 ol | U 17 : Ly HLiE 18012883029
l Manufacturer P A B L A W 2 ) Client's Tel 0513-51012950
N 7]
I Inspected Body Postcode
A
l BHEN LN W 2 AR R K Sampling location
Client's address PR 165 3t B 35 B
l Sampling radix
o S :
I Test category EXEES
FE A i A R B | e —
l Sample description Production date 32&:‘ %
B A A
2 SLA A )
g RS B Detivsret . *—"
EHHM o TSR | LT
Date of submission R19.07.03 Date of test AR19C7 12 E-‘:E-%
I GB 8624—2012 —
UM A o R et e 7 22D
S GB/T 11785—2005 — . AREEHE G — U Y 2
E SRnie e s BMAE g
FE BT IR = MRECACRE
GB/T 8626 —2007
l LR SR TR 7 )
. K 6 45 i £, RHTIEFFAREB, (
l Test conclusion
i R Hr S BB (U e S
Remarks
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National Carpet Quality Supervision and Inspection Center
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Test Report

No: WT-2019-270 a2l 2 W
¥ 5 o fir PriEdiabn 92 0 ¥ 14 LA9T
Test Item Unit Criteria Practical Determined | Assessment

Data
AR5 1< HE mm Fs=150 60 ok
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WA T e
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Certificate CN18/21284

Tra management sysiom of

Nantong Homedec Weiya Carpet
Co., Ltd.

No. 16, Xinxing Road, Nantong Economic and Technological Development Zone,
Nantong City, Jiangsu Province, P.R. China

Unified Social Credit Code §1320691757312452X

135 tosn assessed and cemied 35 mestng Mo regurements cf

ISO 9001:2015

For the folowng actwibes

Production of craftwork carpets

Futther clarfications fgarding he sccpe of s cartfiate md (h sbcabity of

150 00012015 requinermarts may be obuined by conseling the crgansaton

This certificate is valid from 9 January 2019 untl 21 December 2021
following  re-certification audit on 15 December 2018

and remains valid subject to satisfactory surveiance audits.
Recertfication audit due a minimum of 60 days before the expiration date,
Issue 2. This certificate was previously valid from 22 December 2015
Untl 21 December 2018

SGS Unitad Kingdom Lid

Rossmon Business Park Ellesmess Port Cheshre CHES 3EN UK

184 (07151 350-0805 1484 |0)150 1506800 www $o8 Com

Tha certrcation isformation can be vorfiod on the web sie of Certification and Accrdiation
Admmnestraten of the Pecpie's Regublc of Ching s ooca gov on

HC SGS 9001 2015 0118
Pagetoft
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ENVIRONMENTAL MANAGEMENT
SYSTEM CERTIFICATE
Certificate No.: 04618E12437R4M
We hereby certify that the organization:

Nantong Homedec Weiya Carpet Co., Ltd.

Unified social credit code: 91320681757312452X

is in conformity with Environmental Management System Standard:
GB/T24001-2016 / 1SO14001:2015

The certificate is valid to the following product(s)/service:
Production and Related Management Activities of
Carpet

Registration Address/ Physical Address: No. 16, Xinxing Road, Nantong E conomic
and Technological Development Zone, Nantong City, Jiangsu Province, P. R. China

Date of Issues 2018-12-21
Date of Expirys 2021-12-20

° Date of Initial Issue:2006-12-31
[ 7 4

F
0
-
q
F
0
y

The effectiveness of the Certificate is subject 1o QR Code in the lower left comer.
Meanwhile,you can search the website of certification body:www. hicchina.com.cn,
or search the CNCA website:www.cnca, gov.en.

Beijing Head International Certification Co., Ltd.

Address: Room 1601, Building 5. No, 19, Beiyusn East Road, Chaoyang District, Beljing, P. R. China (100012)




Bebic
i

HUlERSEERIMFR N IEE

JEBSE: 04619514009R2M

ZEAERR:

i I G A B T St B A PR 22
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OCCUPATIONAL HEALTH AND SAFETY
MANAGEMENT SYSTEM CERTIFICATE

Certificate No.: 04619514009R2M

We hereby certify that the organization:
Nantong Homedec Weiya Carpet
Co., Ltd.

Unified social credit code: 91320691757312452X

is in conformity with Occupational Health Safety Management
System Standard: GB/T28001-2011 / OHSAS18001:2007

The certificate is valid to the following product(s)/service:
Production and Related Management Activities of
Carpet

Registration Address/ Physical Address: No. 16, Xinxing Road, Nantong Economic
and Technological Development Zone, Nantong City, Jiangsu Province, P. R, China

Date of Issue: 2019-12-16
Date of Expiry: 2021-03-11
Date of Initial Issue: 2013-12-18

The effectiveness of the Certificate is subject to QR Code in the lower left corner,
Meanwhile,you can search the website of certification body:www.hicchina.com.cn,
or scarch the CNCA wcbsitc:www.cnca.gov.cn,

Beijing Head International Certification Co., Lid.

Address: Room 1601, Building 5, No. 19, Belyuan East Road, Chacyang District, Beljing. . A. China {100012)
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VIHUA BONAR YARNS & FABRLICS CO., LTD

N EN R B RL A

YIHUA BONARYARNS & FABRICS COMPANY LIMITED

=i E
e AR — & &¥E
15 = PB11071WC20
¥ ik Q/321081 WBA003—2016
1 | gahy R Sk |
[ R m 3.85 (0%~+0.5%) 3.85
g for T B B At g/m2 107(+5.35) 106.6
21 =700 756
AR N/Sem
2 [r) =700 766.1
% ] 255 29.15
GRS %
76 i) 185 18.45
# ) <4 3.1
lpgs i % 132°C/20min | -
#ia) <2 0.2
“®F #/10cm 110+2 110
P2 A #2/10cm 712 o Th
AEIE Hfo
i g4 SR =
19 5 s uiag
4 s ) :;020—2-'2'0:
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Date 2020-02-17 (YYYY-MM-DD) Time 14:11:43 (Greenwich Mean Time} Page 1 of 1
LB mnnzmmazmgm B
THAINSFERTFREYX16S
TRINSEO. . 226009 Wi

TRINSEO POLYMERS
(ZHANGJIAGANG) COMPANY LIMITED

BEERESH (R ARAY

Ship From: ZHANGIIAGANG
China

gtk W/
Certificate of Analysis

W45/ Product Name

MATHREALIgos T8 2620 PA
IR /Delivery No. 851613146 / 000010
{T88E/0rder Number 145368478

BREM/pate Shipped

HAEMS/shipment No. 44577665

2020-02-17 (YYYY-MN-DD)

%)M Pi/Customer Information

AR/ Customer Name A G EUCME DIV LN

CARPET
BT R G /Costoner P0 NTHD-TAINSEO-1514
nunber
YAEIHB S /Container ID EURDE615193

MRS /Specification Number 000000804745

flE% /Rateh Kuxber

Seal Humber

L /Quantity

%™ 1] /Manufacturing Plant
4G A HhE /Manufacturer Address

CHROIJC5008

29500.000 KG
MFG ZJG BINDERS ZHANGITAGANG
YANGTZE RIVER INT'L CHEM
AHANGITAGH e e,

}/rmr”” \\:.;’: I 4
()3 ,-.\\f;,ﬁl

Wi/ Test

Wiy anie T Ridl/Lower - | 'IEMIW

alue 41k Method

200 Mosh Rosidua

Linit !fOp a.uu,t

LI5S % 45.0 DOWM 100008
Solids
PH 7.0 DOWM 100429
A5 RN wPa.s - DOWM 100317
Brookfield Viscosity

42 09 F 050rpem
200 H#xMft g/L - 0.500 0.010 DOWM 101784

WATFAR, WTE IR A SR 0

For inquiries please contact Customer Service or local sales
" Trademark of Trinseo $.A. or its affiliates
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HUNTSMAN

Eniching lwas through innavation

Certificate of Analysis

LANASET BLUE PA XN BOX 25KG

General Customer Version of specification effective from: 20190301

Material : 1000055424
Batch : DSDE0O2ZV19

Testing Date : 20190918

Test Method / Characteristics Reguirements Results
Unit Lower / Upper

STANDARD REFERENCE Slandard Matedal: 1000043022 Standard Batch: QDECMI0N 14
STRENGTH DETERMIMATION
COLORISTIC STRENGTH W®TYP a97.0 103.0 103.0
EXHAUST DYEING LAMASET OMN POLYRMIDE TRICOT

1%
DELTA H REFL DAYLIGHT CIELAR =050 0.50 0.08
DELTA C REFL DAYLIGHT CIELAB =0.70 0.70 ={. 16
DELTA L REFL DAYLIGHT CIELAR =04
DELTA A REFL DAYLIGHT CIELAB 0.09
DELTA B REFL DAYLIGHT CIELAR 016
DE CMC 2:1)RERAL DAY LIGHT CMC2:1 Q.40 0.14
SOLUBILITY TEST 90 °C

a0 GIL
SOLUBLITY TEST FILTER METHOD [ 45 il ]
LORENZ DUSTING TEST SEBE3

586G
DUSTING RATING 30 5.0

- Results with "OK" ame statistically tested!

- Test paints printed without requirements are informal and not relevant for confarmity

- The data indicated in the repant was obtained using quality assessment test methods in a laboratory as
defined in our specification.

THIS DOCUMENT WAS PRINTED AUTOMATICALLY AND DOES NOT CARRY A SIGNATURE HUNTSMAN

Printed at 20191023 LU
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Certificate of Analysis

G

LANASET GREY G GR BOX 25KG

General Customer Version of specification effective from: 20170704

Material : 1000011415
Batch : DDE10B0900

Testing Date : 20190818

N

=

i

HUNTSMAN

Enriching lvas through innavation

Test Method / Characteristics Regquirements Results
Unit Lower / Upper

STANDARD REFERENCE Siandard Matedal: 1000043029 Standard Batche MHSCHN00110
STRENGTH DETERMINATIOM
COLDRISTIC STRENGTH WTYP S8.0 1020 100.0
EXHAUST DYEIMNG LAMASET ON WOOL SERGE

1%
DHELTA H REFL DAYLIGHT CIELAB  -035 0.35 =008
ELTA C REFL DAYLIGHT CIELABR =035 0.35 =010
DMELTA L REFL DAYLIGHT CIELAB 0.05
ELTA A REFL DAYLIGHT CIELABR =04
DELTA B REFL DAYLIGHT CIELAB 0.1
DE CMC 21 RERL DAYLIGHT CMC21 0.35 0.2
EXHAUST DYEIMNG LAMASET ON POLYRMIDE TRICOT

1%
DHELTA H REFL DAYLIGHT CIELAB  -035 0.35 =0.09
ELTA C REFL DAYLIGHT CIELABR =035 0.35 =06
DMELTA L REFL DAYLIGHT CIELAB 0.08
ELTA A REFL DAYLIGHT CIELABR =007
DELTA B REFL DAYLIGHT CIELAB 0.08
DE CMC 21 RERL DAYLIGHT CMC21 0.35 013
SOLUBILITY TEST 90 °C

100 GL
SOLUBILITY TEST FILTER METHOD -] 2] a0
LORENZ DUSTING TEST SP3

8G
DUSTING RATING 3.0 3.0

- Results with "OK’ are statistically tested!

- Test paints printed without requirements ane informal and not relevant for conformity
- The data indicated in the repant was obtained using quality assessment test methods in a laboratory as

defined in our specification.

THIS DOCUMENT WAS PRINTED AUTOMATICALLY AND DOES NOT CARRY A SIGNATURE HUNTSMAN

Printed at 20191129
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